11 BASE FRAME KARCHER

Professional \ Floor cleaner \ Ride-on \ B 140 R Bp \ Spare parts list B 140 R \ BASE FRAME \ BASE FRAME

Valid on 06.10.2019 Page1l/3



11 BASE FRAME

Professional \ Floor cleaner \ Ride-on \ B 140 R Bp \ Spare parts list B 140 R \ BASE FRAME \ BASE FRAME

KARCHER

POS

O 00 0 N O U h W N B -

[
= O

W W N NNNNNDNDNNRRRRRRBR B R
H O ©W 0 N U & WNKFEF O ©OW 0 NO U M WNN

Article no.
4.071-171.0
4.071-209.0
4.392-023.0
5.033-106.0
5.385-078.0
6.330-190.0
7.343-005.0
6.321-046.0
5.011-883.0
5.007-335.0
7.312-289.0
4.481-301.0
7.311-004.0
6.435-844.0
6.435-738.0
7.343-008.0
7.312-017.0
5.110-511.0
7.312-261.0
7.304-504.0
7.304-399.0
7.304-023.0
5.008-999.0
6.600-534.0
7.303-039.0
6.273-196.0
7.343-215.0
6.651-364.0
6.600-265.0
6.642-111.0
4.040-806.0
5.011-900.0
5.010-341.0

Valid on 06.10.2019

Description

Tank fresh water replacement

Fresh water tank only for replacement B
Cover complete

Plate bottom fresh water tank ohne DOSE
Label tank kippen

Extension spring

Locking ring 16x1-FST-PHR DIN 471
Coating pedal

Plate pedal

Plate pedal

Washer 8 -A2 ISO 7093-1

Lever pedal complete

Hexagon nut M8 -8-A3E I1SO 4032

Wheel oil resistant D300

Wheel oil resistant D300

Locking ring 25x1,2-St-vz DIN 471
Washer 8-A2 ISO 7089

Sleeve

Washer 8 -100HV-A3E ISO 7094
Hexagonal head screw M8x50-A2-70 I1SO 40
Hexagonal head screw M 8x25-8.8-A2E ISO
Hexagonal head screw M8x130-A4-70 ISO 4
Plate fixing fresh water tank

Tachopraph sensor B

Screw M5x16 -St-P2R (In6Rd)

Seal string cellular rubber

Shim ring 25x36x1,0-ST2K50 DIN 988
Junction box

Grounding tongue

Plug 42mm

Ram protection B 140

Holder deflector roll right

Holder deflector roll left

Quantity

1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
8.000
1.000
8.000
2.000
2.000
2.000
8.000
2.000
2.000
2.000
8.000
2.000
1.000
1.000
4.000
1.000
2.000
1.000
1.000
1.000
1.000
1.000
1.000

Page 2 /3

Unit
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST

ST
ST
ST
ST
ST
ST
ST

Foot note text
YELLOW

GREY

BLACK

YELLOW
BLACK

GREY
BLACK

TO ORDER AS CUT GOODS



11 BASE FRAME

Professional \ Floor cleaner \ Ride-on \ B 140 R Bp \ Spare parts list B 140 R \ BASE FRAME \ BASE FRAME

KARCHER

POS
32

33
34
35
36
37
38
39
40
41
42
43
44

Article no.
7.311-427.0

7.306-222.0
7.311-026.0
7.312-054.0
5.515-096.0
7.306-146.0
5.056-157.0
7.311-074.0
6.635-560.3
7.312-053.0
7.306-045.0
7.312-002.0
7.306-394.0

Valid on 06.10.2019

Description
Hexagon nut M8 -04-A2E DIN 985

Cylinder head screw M8x55 -A4-70 ISO 47
Hexagon nut M12-1.4305 DIN 985
Washer 12-A2 ISO 7090

Roller

Cylinder head screw M12x70 -A4-70 ISO 4
Angle plate

Hexagon nut M 2-8-A2E I1SO 4032

Micro switch with roller lever IP 67
Washer 2,5-200HV-A3E ISO 7089

Screw M2x20 -4.8-A2K DIN 84

Washer 5-200HV-A3E ISO 7090

Screw M5x12-8.8-ZNBHL 1SO14583

Quantity

4.000
4.000
2.000
4.000
2.000
2.000
1.000
2.000
1.000
2.000
2.000
2.000
2.000

Page 3/3

Unit Foot note text
ST

ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST
ST


http://www.tcpdf.org

